


Spare parts list for REH5045

Pos no. Reference no English name Chinese name QTY
1 CYHTO06B-450-1 |Auxiliary handle button B T4 3241 1
2 CYHTO06B-450-2 |[Linkage rod BN 1
3 CYHTO06B-450-3 |Main button spring T 1
4 [CYHTO6B-450-4 |switch shift lever HEORIRIT 1
5 CYHTO06B-450-5 |Auxiliary handle button extension spring  |&| 4y & 1
6 |CYHT06B-450-6 |Main button o (i 1
7  |CYHTO06B-450-7 [Left house ML 1
8 CYHTO06B-450-8 |Press board TR 2 iR 1
9 [CYHTO06B-450-9 [Tapping screw ST4*14 A AT ST4x14 17
10 CYHTO06B-450-10 |Right house LT 1
11  |CYHTO06B-450-11 |Positioning pin VAR DA 2
12 CYHTO06B-450-12 |Capacitor ZERAN 1
13 CYHTO06B-450-13 |Power cord FE R 28 1
14 |CYHTO06B-450-14 |Cable sheath B 1
15 |[CYHT06B-450-15 [Terminal block Rt 1
16 |CYHT06B-450-16 |Switch (black) TFoe () 1
17 |CYHTO06B-450-17 |Switch (red) FFR (4D 1
18 CYHTO06B-450-18 [Inductance FEFE HLJE% 2
19 CYHTO06B-450-19 |Safe cover B 2= 1
20 CYHTO06B-450-20 |Brush holder Jl 22 1
21 |CYHTO06B-450-21 |Tapping screw ST3x8 + L Sk 5 W24 T ST3x8 2
22 CYHTO06B-450-22 |Carbon brush Tk il 2
23  |CYHT06B-450-23 |Motor cover LR 1
24 |CYHT06B-450-24 [Screw M4x16 Ak IRETM4AX16 4
25 CYHTO06B-450-25 |Stator ET 1
26 [CYHT06B-450-26 |Tapping screw ST4x40 H B2 %T ST4x40 2
27 CYHTO06B-450-27 |Bearing 607 VRVE ER T 7607 1
28 |CYHTO06B-450-28 |Rotor T 1
29 |CYHTO06B-450-29 |Bearing 608 7608 1
30 CYHTO06B-450-30 |Retaining ring P4 X FE 1
31 |CYHTO06B-450-31 |Center support Hly S 48 1




32

CYHTO06B-450-32

Tapping screw ST5x18 H B %] ST5x18 2
33 [CYHTO6B-450-33 |Spring gasket ®5 R T 5 4
34 [CYHTO6B-450-34 |p|ane gasket 5 13 [ 5 2
35 |CYHT06B-450-35 [self lock nut M5 7N IR BEMB 7
36 |CYHT06B-450-36 |gteel FiN 1
37 |CYHTO6B-450-37 || ining ring IR 8
38 |CYHTO06B-450-38 |gjade JIR 2
39 |CYHTO06B-450-39 [Blade gasket1.5 JI e 15 8
40 |CYHTO06B-450-40 |Screw M5x14 74 3L I84AT M5X 14 6
41 |CYHTO06B-450-41 |Spring gasket ®5 B P5 2
42  |CYHTO06B-450-42 |Hex screws M5x28 7N FIRET M5X28 2
43 |CYHTO06B-450-43 |Left tooth nut M6 INFVEZ THIR EEM6 1
44  |CYHTO06B-450-44 |Gaskets0.5 MBhEe 0.5 3
45 |CYHTO06B-450-45 [Hex screws M5x8 HEIN HIRET M58 4
46 |CYHTO06B-450-46 |Needle bearing 0808 VEET 70808 2
47 |CYHT06B-450-47 |gig gear Kk 1
48 |CYHTO06B-450-48 |Eccentric block cover O B 25 B 2
49 |CYHTO06B-450-49 |Steel Pad AN SRR 1
50 |CYHTO06B-450-50 |steel block FEEAI; 42
51 CYHTO06B-450-51 |Blade cover T 1






